



MATHRTOWN ARSENAL LABORATCHY MEMORANJUM REPORT NO. WAL 710/560 Final Report on Froblem B-4.46

December 1944

Netallurgical Evamination of 4"-6" Thick Cast Armor

ABSTRACT , plates

Twelve (12) samples of 4" thick and one sample of 5" thick cast armor, tested as part of the Orénance Research Center Project 3780(325-AM3-304) for the development of specifications for 4", 5", and 5" thick cast armor/were subjected to a metallurgical examination "including fracture tests, hardness surveys, macroscopic and microscopic examinations, V-motch Charpy tests, hardenability tests and chemical analysis. In general, crystallinity detected in the sections was due to slack quanching and also to temper embrittlement(too slow cooling from the tempering temperature). Samples were from from pronounced casting defects. Correlations were established between fibre fracture tests and V-notch impact values. The acid open hearth steels when heat treated properly had satisfactory ballistic and metallurgical properties at 200-220 Brinell hardness. The basic open hearth steels investigated possess poor metallurgical properties since they were not made according to the best steelmaking practice and also due to the fact that these steels were, in most cases, improperly heat treated.

1. As requested by the Ordnance Research Center, Aberdeen". metallurgical examination has been completed on one sample of 6" thick cast armor and twelve (12) samples of 4" thick cast armor representing the product of three manufacturers. These tests were conducted in connection with a part of the Ordnance Research Center Project 3780(328-4M3-304) for the development of specifications for 4", 5", and 6" thick cast armor. A description of the samples is given as follows:

ENSTRICTION

UNCLASSIFIED

1. Wtn 470.5/22 - AFO 470.5/194. 15 July 1944.



-BC

The purpose of this investigation was to d termine the metallurgical quality of the material.

2. Metallurgical examination consisted of the following tests:

a. Chemical analysis of representative samples of cast armor.

b. Fibre fracture test.

c. Brinell hardness survey.

d. Macroscopic examination.

e. Microscopio examination.

1. T-notch Charpy impact tests at +70°F. and -40°F.

g. End quench hardenability tests.

3. The results of the above tests are presented in detail below.

a. <u>Chemical analyses</u>. Chemical analyses of representative samples are given in Table I. (See page .) The steels listed in Table I are essentially of two types, namely, chromium-molybdenum (2.31-3.33% Cr. 48-.60% Me) with

> -2-RESTRICTED

manganess varying from .76-1.125 and the manganess-mickel-adromium-molybdamum chassification (1.14-1.445 Mm, 1.46-1.555 Mi, .82-1.315 Gr) All stools contained from a trace to .00115 beron; traces of titanium, .01-.0255 aluminum, and small residuals of copper. Vanadium was apparently added to sample No. 740-1 while only a trace of this element was found in sample No. 915-1. Sample No. 740-1 contains a higher phosphorus content (.040) than the other acid open hearth steels produced by Continental Foundry and Machine Co.

<u>b. Fibre Fracture Test</u>. Fibre fracture tests werb made upon deeply notched sections and the steels rated with respect to their heat treated condition, the results of which are given in Table II. Varying shounds of crystallinity were detected in the fractures of the castings submitted by the three manufacturers. The samples exhibiting a large percentage of fibre are summerated as follows:

> Nos. 17, 29, 31 - Union Steel Castings No. 45 - Pittsburgh Steel Foundry Nos. 811-5, 918-1 - Continental Foundry & Machine Co.

A survey of the summary of the results of the fibre fracture tests and ballistic properties of the plates investigated shows that in most cases crystallinity is associated with backspalling conditions. The fact that plate No. 811-5, which exhibited a high percentage of fibre, failed by a large oxit diameter may be due to its low hardness. The specified striking velocity of the crystalline plate No. 13 was 1400 f/s and, as a result of a change in specification requirements, the specified striking velocity of plate No. 12 of the same thickness was 1450 f/s. Since plate No. 13 showed tendencies for a large back exit diameter under the conditions under which it was tested, it is balieved that this type of a plate would have failed if this plate had been subjected to an impact of a higher striking velocity.

In order to determine if crystallinity observed in the fibre fracture test was associated with temper brittleness, several typical samples measuring about $6^{4} \ge 3^{8} \ge 1^{4}$ were retempered at 1175°F. for three hours, followed by water quenching (1175°F.-1200°F., just below or at the same tempering temperature used by the manufacturers). The results of these tests which are presented in Table II indicate that sample Nos. 12, 32, and 47 were susceptible to temper brittleness, since a quench from the retempering temperature resulted in an essentially fibrous fracture. Traces of crystallinity observed in these retempered samples may have been due to improper quenching practice. Since sample No. 13 was crystalline after this retempering treatment, it is inferred that it was improperly quenched. The results of further studies on the susceptibility of this and other samples to temper brittleness are presented in Table V.

C. Gross-Sectional Brinell Hardness Surveys. The results of the cross-sectional Brinell Dardness surveys are given in Table III. The hardness



Talues determined on each cross section was fairly uniform. All called the heat treated to an average Brinell hardness range of 207-245. Most of the samples investigate were heat treated to relatively low hardness level. It is believed, however, that cast armor would possess satisfactory impact properties when heat treated to an entirely fibrous fracture at a Brinell hardness rouge of 210-250.

1.16

<u>Macroscopic Examination</u>. The realts of the macroscopic examination are given in Table IV. Sample Nos. 17 exhibited pronounced segretion throughout the section while sample Nos. 12, 13, 29, and 32 are quite free from segregations. The balance of the steels contain varying amounts of impurities.

Typical nonmetallic inclusions and e. Microscopic Examination. representative microstructures are presented in Figures 1-5 inclusive. A series of interdendritic nonmetallic inclusions of various types including eutectic sulphides and groups of sulphides were present in the samples examined. HEE Figure 1. Cast armor sample Nos. 41A and 47, manufactured by the Pittsburgh Steel Foundry Corporation, contained segregations of subscitio sulphides while sample No. 45 made by the same company was relatively free from this type of nonmetallic inclusion. Cast armor sample Nos. 740-1, 811-5. and 918-1, manufactured by the Continental Foundry and Machine Co., contained occasional segregations of eutectic sulphides associated with groups of sulphides. The cast armor manufactured by the Union Steel Castings, Mos. 12, 13, 14, 17, 29, 31, and 32, contained scattered groups of sulphides. The microstructure of the cast armor sample Nos. 41A, 45, and 47, manufactured by the Pittsburgh Steel Foundry Corp., is shown in Figure 2. A fairly uniform distribution of carbides was evident near the surface and at the center of sample No. 41A. Some grain boundary carbides associated with ferrite were present in the center of sample No. 45 while a more uniform microstructure was evident at the surface of this sample. Grain boundary carbides were present throughout the section of sample No. 47, nome ferrite being evident near the surface. The microstructure of sample Nos. 12, 13, 14, 31, and 32, manufactured by the Union Steel Castings, is shown in Figures 3 and 4. In general, carbide segregations were evident in these sections, in most cases at the surface and also at the center of the sample. This condition is most noticeable in sample No. 13. The 6" thick sample No. 32 shows evidence of carbide segregations associated with forrite in the center of the section. The microstructure of sample Nos. 740-1, S11-5, and 918-1, manufactured by the Continental Foundry and Machine Co., is shown in Figure 5. It is apparent that the austenitizing temperature used in the heat treatment of sample No. 740-1 failed to properly dissolve the carbides in the austenite. The microstructure of the pentral portion of sample No. 811-5 is similar to tempered intermediate transformation products.

Photomicrographic work was conducted by B. Phelps.

f. V-Setch Charpy Impact Tests 83 +70°F. and -40°F. The results of the V-notch Charpy impant tests main on samples taken near the surface and at the center of representative samples are given in Table V. Sample Most, 51 and 32, which were made by Union Steel Castlage, had fairly high V-notch Charge values for acid open hearth steels, namely, 55 5-78.1 ft./lbs. at room temporature and 49.2-69.4 ft./lbs. at -40°F. The balance of the acid open hearth steels made by Union Steel Castings and Continental Foundry and Machine Co. had impant values varying from about 29-46 ft./lbs. at raom temperature to 12-49 ft./lbs. at -40°F. The impact values of the basic open hearth steel manufactured by the Pittsburgh Steel Foundry were not typical of good quality basic open hearth steels. The low impact values of sample Non. 45 and 47 are probably associated with the sutsctic sulphides detected in these steels, see Figure 1. Generally speaking the results of the fibre fracture tests correlate fairly well with the V-notch Charpy tests determined at +70°F. and -40°F. Sample No. 31 which exhibited nearly all fibre throughout the section had good impact values at the surface and at the center of the section at +70°F. and -40°F. To some degree. this relationship existed in sample Nos. Sil-5 and 918-1. The low impact values obtained at -40°F. at the center of sample Nos. 12, 13, 14, 41, 45, 47, and 740-1 are, undoubtedly, due to a combination of factors, namely, improper quenching and temper brittleness. In this connection, it was determined that the low impact values found in the central areas of sample Nos. 13, 414, 47, and 740-1 were partly due to temper brittleness (see retempering experiments in Table V). It is shown that the impact value is raised to some degree by retempering small sections from the center of the castings at a temperature just below or at the temperature used by the manufacturers and quenching in water. It was also determined that all steels investigated in this program ware susceptible to temper brittleness after slow cooling from the tempering temperature. (See Table V.)

g. <u>End Quanch Hardenability Data</u>. End quanch hardenability texts were made on wample Mos. 13, 31, 32, 414, 45, 740-1, and S11-5. The results of these tests are tabulated in Table VI. The samples were austenitized at 1725°F. for 62 hours previous to end quenching. Each Joniny bar was ground to a depth of .050° previous to making Rockwell C hardness determinations and microscopic examination. An abrupt drop in hardness was evident in Joniny bar w. Nos. 41A and 45, while in the other samples investigated a gradual decrease in hardness was observed. Figure 6 illustrates the Joniny curves of several typical samples. Microscopic examination of the Joniny bars indicated that the distances from the quanched and at which the structure was 90% martensite (balance intermediate temperature transformation products) were 16/16 on sample Nos. 41A and 45, and 38/16 on sample No. 31. Martensite was evident at 40/16 on sample Nos. 13, 32, 740-1, and 611-5. With the exception of sample Nos. 41A and 45A, the remainder of samples tested had sufficient hardsmability for 4* thick armor.

4. The results of this investigation indicate -

. 44-6" thick cast armor of the type investigated can be made essentially fibrous by proper heat treatment at a Brinell hardness range of 200-220. Some of the high Gr-Mo acid open hearth steels had exceptionally high V-notch Charpy impact values. b. Crystallinity in the sections examined wha shiefly due to improper quanching practice and to temper embrittlement (inadequate quanching from the tempering temperature).

c. Susceptibility to temper brittleness may be educed considerably by a repid quench from the tempering temperature.

d. The basic open hearth Gr-Mo steels produced by Pittsburgh Steel Foundry were not made according to the best steelmaking practice. Two of these steels examined have insufficient hardenability for 4° thick armor. The acid open hearth Mn-Gr steels manufactured by Union Steel Castings appear to be satisfactory for the thicknesses involved when heat treated properly at a Brinell hardness of 200 or greater. This is true when the manganese and chromium are on the low side. The acid open hearth Mn-Ni-Mo steel produced by Continental Foundry and Machine Co. had only a moderately high V-notch Charpy impact value although essentially fibrous at the hardness of about 200 Brinell. The Mn-Ni-Gr-Mo analysis produced by the same company was unsatisfactory. As a result of Jominy hardenability tests it is indicated that the two types of acid open hearth steels produced by the Continental Foundry & Machine Company have sufficient hardenability for 4° thick sections.

e. A satisfactory correlation was established between fibre and V-notch Charpy impact tests.

m. Joffa M. Toffa

M. Iotta Physical Science Aide

L. Reed.

Research Metallurgist Acting Chief, Armor Section



I FISTA

Chent cal Analyses

meter Manufacturet May C May Massings May	Sample	Thi de-		Analy zed									9				
μ	H0+	- X	- Hanufacturer	by	0	Ma	5	in	na)	NA	3	No	>	13	a	m	1
	12	16th	Union Steel Castings		• 58	0.1	ħ.	.033	.026	trace	3.00	107	82824	Sito.	DOBA *	EUGHI3	201
μ Inton 5 teel μ . Δ <th< td=""><td>13</td><td>ant.</td><td></td><td>W.A.</td><td>8</td><td>1.10</td><td>18</td><td>80.</td><td>620.</td><td>trace</td><td>3.27</td><td>80 11</td><td>trace</td><td>·075</td><td>00014</td><td>.001</td><td>990°</td></th<>	13	ant.		W.A.	8	1.10	18	80.	620.	trace	3.27	80 11	trace	·075	00014	.001	990°
μ Union SteelMAr291.05.33.014.030 \sim 2.65 .51. μ OastingsMAr26.83.34.017.030 \sim 2.98 .59.51 μ Union SteelW.A29.99.28.026.032 τ and 2.61 .58 $\mu1$ 0.05 τ rese.001 μ Union SteelW.A29.99.29.026.032 τ rese 2.61 .58 $\pi11$ 0.05 τ rese μ Union SteelW.A29.76 μ 0.026 .072 0.026 0.02 τ rese τ rese τ rese μ EitherungtW.A29.76 μ 0.026 0.02 t^{-1} t^{-1} t^{-1} t^{-1} t^{-1} μ EitherungtW.A29.76 $\mu2$ t^{-1} t^{-1} t^{-1} t^{-1} t^{-1} t^{-1} μ EitherungtW.A29.72 t^{-1} t^{-1} t^{-1} t^{-1} t^{-1} t^{-1} μ EitherungtW.A23.12 t^{-1} t^{-1} t^{-1} t^{-1} t^{-1} t^{-1} t^{-1} μ EitherungtM.A23 t^{-1} t^{-1} t^{-1} t^{-1} t^{-1} t^{-1} t^{-1} t^{-1} t^{-1} μ EitherungtM.A23 t^{-1} t^{-1} <td>11</td> <td>anti</td> <td>Union Steel Castings</td> <td>¥.A.</td> <td>58</td> <td>1,12</td> <td>Lit.</td> <td>.026</td> <td>°0%</td> <td>trace</td> <td>3.33</td> <td>Ş.</td> <td>trace</td> <td>*0*</td> <td>trace</td> <td>"0011"</td> <td>ço.</td>	11	anti	Union Steel Castings	¥.A.	58	1,12	Lit.	.026	°0%	trace	3.33	Ş.	trace	*0*	trace	"0011"	ço.
W Union Steat MAT. -26 -83 -34 -017 -030 -55 -536 -55 W Union Steat W.A. -29 -95 -28 -025 -57 -11 -055 intermeted -011 -055 intermeted -011 -055 intermeted -001 W Union Steat W.A. -39 106 -13 -050 -57 -11 -055 intermeted -001 W Union Steat W.A. -39 106 -13 -050 -57 -11 -055 intermeted -001 W Verticity W.A. -39 -76 -14 -025 intermeted -11 -025 intermeted intermeted <td< td=""><td>11</td><td>th a</td><td>Union Steel Castings</td><td>MA.</td><td>8</td><td>1-05</td><td>.33</td><td>410*</td><td>.030</td><td>9</td><td>2.89</td><td>Ŕ</td><td></td><td></td><td></td><td></td><td>9-07 - 07 - 19 - 19 - 19</td></td<>	11	th a	Union Steel Castings	MA.	8	1-05	.33	410*	.030	9	2.89	Ŕ					9-07 - 07 - 19 - 19 - 19
µt hiton Steel N.A. :29 .95 .28 .026 .032 trans 2.61 .55 n11 .085 trans .001 6* union Steel N.A. .30 1.066 .43 .030 .039 trans 2.01 .55 n11 .085 trans .001 1* tener N.A. .30 1.066 .43 .030 .039 trans 2.01 .55 n11 .085 trans trans 1* tener N.A. .30 .76 .47 .029 .029 .029 .021 .55 n11 .085 trans trans 1* tener N.A. .35 .42 .015 .019 .026 .55 .11 .085 trans .001 1* tener N.A. .35 .42 .015 .019 .026 .026 .026 .026 .026 .026 .026 .026 <t< td=""><td>83</td><td>14.11</td><td>Union Steel Castings</td><td>KAr.</td><td>8</td><td>•63</td><td>*</td><td>.017</td><td>.030</td><td>ł</td><td>2.98</td><td>KŞ.</td><td></td><td></td><td></td><td></td><td></td></t<>	83	14.11	Union Steel Castings	KAr.	8	•63	*	.017	.030	ł	2.98	KŞ.					
6* Tate and steel N.4. .30 1.06 .43 .030 .039 trace 3.01 .53 nil .025 trace trace <thtrace< th=""> <thtrace< th=""> trace<td>M</td><td>44</td><td>Union Steel</td><td>¥.K.</td><td>8</td><td>-95</td><td>8</td><td>•026</td><td>-032</td><td>trace</td><td>2.61</td><td>00 11 11</td><td>nit.</td><td>- 085</td><td><i>trace</i></td><td>100.</td><td>\$20*</td></thtrace<></thtrace<>	M	44	Union Steel	¥.K.	8	-95	8	•026	-032	trace	2.61	00 11 11	nit.	- 085	<i>trace</i>	100.	\$20*
If fittener #.A. .29 .76 47 .024 .025 trace 2.31 .45 mill .055 trace trace trace If Tittener Mr. .26 .72 .42 .015 .010 .52 .11 .055 trace trace If Steel Function W.A. .33 .92 .49 .025 trace 3.26 .55 mill .12 trace .001 If Steel Function W.A. .33 .92 .49 .025 trace 3.26 .55 mill .12 trace .001 If Montinent do W.A. .27 1.44 .39 .025 1.55 1.51 .46 .13 .035 trace .001 If Montinent do Mr. .33 1.64 .41 .035 .155 .15 .46 .13 .055 .14 .14 .15 .15 .15 .1	32	¥9	Union Steel Castings	N.N.	R	1.06	.H.	•030	• 039	trace	3.01	•53	Ifu	-025	\$2'ECe	trade.	202
W Fittenergh Steel Fdry Mr. -26 -72 -42 -015 -019 - 2.10 -52 W Perturber Steel Fdry W.A. -33 -92 -49 -025 trace 3.26 -55 mill -12 trace -001 W Perturber Steel Fdry W.A. -33 -92 -49 -025 -026 -55 mill -12 trace -001 W Perturber W.A. -33 1.04 -39 -025 -025 1.31 -46 -13 -035 trace -001 W Perturber W.A. -33 1.6H -41 .032 .055 1.45 .12 .46 .13 .055 trace 1.21 1.45 .12 .46 .13 .035 trace trace trace trace trace trace <	FIT		Fittenurgh Steel Fury.		କ୍ଷ	•76	100 100 0	420°	•025	ţrace	2.31	. 15	11 - J	.085	57828	treas	20
H* Pitterburgh Steel Function W.A. .33 .92 .49 .023 .022 trace 3.26 .55 mill .12 trace .001 H* Steel Function W.A. .27 1.44 .39 .023 .023 .131 .46 .12 trace .001 H* Manual Continent do W.A. .27 1.44 .39 .025 .040 1.55 1.31 .46 .13 .035 trace trace <thtrace< th=""> trace trace</thtrace<>	tic.	Ht	Fitteburgh Steel Fury.	Kir.	8	CU	.	•015	°019	1	2.10	25					
W Continental W.A. 27 1.44 39 026 040 1.55 1.31 46 13 035 trace trace <thtrace< th=""> <thtrace< th=""> trace <t< td=""><td>147</td><td>14.11</td><td>Pittsburgh Steel Fury.</td><td>W.A.</td><td>.33</td><td>.92</td><td>Ŗ</td><td>.023</td><td>.022</td><td>trace</td><td>3.26</td><td>5</td><td>TEN</td><td>CI M</td><td>trace</td><td>.01</td><td>.0</td></t<></thtrace<></thtrace<>	147	14.11	Pittsburgh Steel Fury.	W.A.	.33	.92	Ŗ	.023	.022	trace	3.26	5	TEN	CI M	trace	.01	.0
4. Continental Mar33 1.64 .41 .032 .035 1.45 .12 .59 4. Continental N.A32 1.14 .36 .020 .022 1.46 .82 .49 .065 .045 hrow trace	1-01	att	ante	N.A.	12	1.44	8	•028	oho.	28 T	RT	\$	845 6년 8	•035	traos	şzacê	10,
4" Continental V.A32 1.14 .36 .020 .022 1.15 .82 .19 .065 .045 hrow trace	1-5	===	Continental Foryestach. Co.	MCr.	.33	1.6	4	.032	.035	J. 45	N.	.59					
	1-31	utt	Continental Fdrydder Co.	W.A.	-32	1.14	195	.020	.022	34.L	63 *	Ŗ.	°065	Sto.	(irade	113.00	* 0

PARLS 17

1

Magnitis of Siles Seachiary Tout and Ballints

late No.	Thick- ne Inches	Heat	Manufacturer	BHIN	Assults of More Tracture Test	ne Sas at 117 at 117
An Luit A	4.00	12323	Union Steel Castings	217	Fibre in 1" from each lace with 40% crystallinity (dendritic) in cetral 2" of section.	Deadort: ary 966
1.3	4.00	886a		219	Practically completely crystalline.	Bearly
14)†**	8864	Ęġ	aua	Fibre in 3/4-1" from each face. Central third about 36/9 crystal- line (dendriate).	about baroug
17	4.02	12473	Þ	215	Essentially fibrous with 10-20% crystellinity in control 14 of section.	
29	3.99	13253	ŝ	218	Essentially fibrous with 10% crystallinity in central 1" of section.	
31	4.00	1.3仲语	68 ·	216	Fibrous, trace of crystallinity.	
32	6.00	98 ¹ 14	18	207	Fibrous in 1" from each face - central section 40% or; stalling, (dendritic).	issen cryst secti
41A	4.20 4.24	1093	Fitteburgh Steel Foundry	215	Fibre in 1ª from one face, balance crystalling.	Mikre (geau ter b
145	3.98 4.00	10135	п	245	Eull gray fine winod frac- ture. Essentially fibrius (denaritic).	
47	4,00	9335	a.	235	Mixed frecture - 40-50% orys- talline.	Land of u
740-1	4.16	AC LATERA	Continental Foundry & Magdine Cc.	221	Fibre in g" from each face, balance of section 50% crys- talling.	
811-5	4.18 4.13			213	Essentially fibrons with 5% crystallinity in destral 1" of thickness.	
915-1	4.02 3.98		ą	229	example of thickness.	2

TERM

20.02.0 11

Specture for and fallingin Tests Pille's

nite of sibre tracture fest	Result of Fire Insture Tet an unplanetter Retempering at 11 5 7-1200 J. for Hr.	America Properties no Reported by APG, Spec. Al-1011 Shock Test 4" Plate, 155mm AP112, 30" Obl. 6" Plate, 6" AP MK27, 15" Obl. Satisfactory
r in I from such form with crystallinity (docartie) detral 2 ⁶ of setting.	Essential brous, traces of crystallini .	Shock Test - PP(N), exit 113-74 cracks 7"-75". 14447/a HP, Spec. 1450f/s.
stalline.	Nearly completely crystalline.	Satisfactory Shock Test - PP(E), hele 5-7/61 6-1/4", back exit 9-1/209-5/4". 1404f/s EF, Spec. 1400f/s.
re in 3/4-1" free each face. tral third about 300 crystal- e (dendritic),	about 50% crystallinity throughout section.	Def(N), sait dia. 9-1/hrs-1/2" with backspalling. 14467/ 10. Spec. 1450f/s. Failed resistance to penetration. OP(N).
entially fibrous with 10-205 stallinity in centrul 1" of ction.	ingenjõns	SATISTACTORY Shock Teat - PP(E), hole 225", cradks 6" and 15". 14081/s MP, Spac. 14065/s.
entially fibrows with 101 ystallinity in central 1° section.	-	Shock Test - PP(N), hole 2-3/8x 3-7/8", cracks on bulge 5-1/2x 5-3/4*, 1380f/s HP, Spec. 1397f/m. SATISFACTORY
brous, truce of crystallinity.		Shock Test - PP(F), email opening. 14075/s EP, Spec. 14007/s.
broug in 1" from each face - mirsl saction 40% prystalling, endritic).	Basentially fibrous, about 10% orystallinity throughout section section.	411
bre in 1º from one fice. lence prystalline.	Fibre in 1" from one face, generally crystalline in con- ter of fracture,	Pailed Shock Test OF(N), hole 6x5-1/16", exit lim. 9-11/16x10-1/4", 15361/s LC, Spec. 15301/s.
ill gray fina mixed frac- tre. Essentially fibrous endritic).	-	Shock Yest - PP(N), face open- ing 3-1/2x3-7/3", 13931/s HF, Spec, 13941/s. SATISFACTORY
red fracture - 40-50% crys-	Recontinity fibrous, traces of crystallinity.	Shock Test - PP(X), face open- ing 1/3x3/4*. 1402f/s HP, Speck. 1400f/s.
thre in 1" from each face, alaron of section 50% orga- alling,	-	Iniled Shock Test CP(B), shit dia. with bad.spali- ing 7-1/4:00". 1504f/s LC, Base. 1514f/s.
peantially fibrous with 5.0 rystallind by in contral 1.0 f thickness.	-	Tailed Shock Test GF(E), exit dis. 9x92". 15191/a LC. Spec. 15221/s. SATISFACTORY
ssentially fitrous with he rystallinity in contral 1" f thickness.	-	Shock lest - PP(N), opening 1/2m 1/5*, 14021/* EP. Spec. 14061/s.

1

Plate		Teat	:	1		Cross-Sectional Brinell	Endage	Servey.
No.	Thickness	No.	Me	Menufacturer	Jurer	Rent e	Averace	
Nij.	μţ	1232 B	Union	Steel	Cestings	212-212	►	
	μţ	836 A	in .	<u>11</u>	zĩa	217-223	612	
	ų# P	¥ 988	12 is	<u>ac</u>	ду.	217-223	61 61	
	1 th	1247 B	955 1		£	12-212	Sta	
29	ata	1325 3	RFL.	gić.	NGC NGC	217-223		
	u ^t t	1344 B	***		×	207-229	216	
	6ª	984 A	*	4	-	201-217	207	
-	1	1093	P144sbu	rgh 3t	Pittsburgh Steel Foundry	112-212	e to	
	aft.	10135	42			235-255	245	
	шŤТ	3335			-	229-241	236	×

The hardnesses were uniform across the sections in all cases.

M M N

212-212

**

22

217-229

Continental Foundry & Machine Company

1

-

1-042

ł

Jan 1

811-5

u.tt

1-216

229

229-229

TIL RIGAT

Gross-Sectional Brinell Hardness Survey

TABLE IV

Ĭ

Results of Macroscopic Examination

Plate No.	Heat No.	Mfgr.	Macroscopic Examination
12	1232 B	Union	Clean metal
13	886 A	弊	Clean metal
14	886 A	9 3	Equiaxed dendrites Slag inclusion near one surface
17	1247 B	\$1	Pronounced segregation
29	1325 B	₽4	Clean metal
31	1344 B	р	Equiaxed dendrites Occasional pronounced segregation near center of section
32	984 A	47	Clean metal
41A	1093	Pitteburgh	Scattered segregation cavities extending in 1" from one surface
45	10135	Ŗ	Continuous chain-like impurities in center of section
47	9335	11	Equiaxed dendrites
740-1	with the second s	Continental	Interdendritic segregation noted in center of segregation
811-5	Specifications	ţi	Columnar dendrites throughout section, some segregation at center
918-1	Marijente	ąą.	Clean metal in 12" from one surface, segregation scattered over balance of section

- - 100 400 all

			da.					
Ter:		REPRODUCED AT	GOVENIMENT E	KPENSE T	C A A	14 m	学生	F11
Location of V-Joten Just Jar	free a r Center fr = s :	3/4/ from surface 3/4/ from surface -/4 from surface -/1 from surface	J from surface -/+ from surface J/+ from surface 3/4" from surface	J/1" from surface J/4" from surface J/4" from surface	5/4 from surface		3/4ª from enter 3/4ª from enter 7/4ª from a free	
an uit of Mars and us at a son sections at india	are 1. 1' from such face dt arjstallinity in centrul " soction.	Frac I cally completely completely cr stalline. Cantral t iru out 3.	Elbreus, trace of a fulline. Elbreus in 1ª fr a such flos. central section by cryshilling	tic). n 1º fran ans luce. crystalline.	Dil gray fine mirea fracture. essentially fibrous (denaritic).	Mixed fracture. 40-50% crystal- line.	Fibre in 2" from each face, bal- ance of section Sup crystalline.	Essentially fibrous with 5% crys- tallinity in control 1° of thick-
Shi ci-	111 111					1111	1333	***
	Vorten Vorten Steel Gastings		3. 13	Pittsburg. Steel Foundry	*	æ	Continental Foundry & Machine Co.	
0	12-1			32-2 35-4 11-4-1	する学生	1-1-1-1-1-1-1-1-1-1-1-1-1-1-1-1-1-1-1-	1-1-041	811-5-1 811-5-3

**

33

0

.

ł	3	1	1	FC 5	312 6	- 02 50	5	-		1		102	20- 2 -	1 13	Cd	#C 35 2	20 70°	1		Fc 30.5	FC 40%	- c 10;	ธ	1	1	1	1	10 350	FC HOS	ł		2 . es	6	C3 53	5	1	201	-		ł	8	1	
-	t	ł	1	5	30.8	10.5	5.6	1	1	1	-	61.5	12	0	10.5	60.3	33.8	1	-		6.64	62.2	19.6	1	1	1	1	60.3	50.5	ł	1	30.6	2.3	2.2	3.5	1		1			-	1	
ł	•	1	1	+70.3.	-10.2	· 2002+	-10°E.	-		1	1	+. J's.	- 140	-70°-	-40°2.	+ 0°F.	-10°F.		1	+70°±.	-10°2.	+70°F.	-1092.	-	1	1	-	*E-02+	-1:0°E.	1	1	+7002.	· 2.0h-	+70"3.	-HOCF.	-	1	1	1				1
1	**	1	1	TOTEN	Vater	furnice	furnace	3	:			Vater	194EN	france	furnace	TOTEN.	Mater	1	•1	Witter	water	furnace	Arnace	3	1	1	1200	water	water	8	-	water .	water	furnice	furnace		:	1	1		1	al Barner	
1	1	1	1	3 hrs.	3 223.	3 hrs.	3 154.	1	-	;		3 lara.					3 hrs.		1	3 hrs.	3 hra.	3 hra.	3 hrs.		1	1		, irrs.		ł		3 hrs.	3 lurs.	7 hrs.	3 lire.	1		1	1	1	å	ł	
1		1	\$	1200"2.	1200.7.	120027.	1200°7.	and the survey land strate the	ł	ł		1200°F.	1 200 PE	120002	1200 2.	1200 4.	1200°2.			11755	1175 %.	1175°E.	1175.7.	-	1	ł		1175°F.	TT75°E.	1		1200%1.	1200°F.	1200'T.	1200%7.		1	1	1		1	1	
207 D.4	Zc 403	To 90%	EC 703	30 25°	Bc 70%	6	8	10 150	TC 40%	Be 80%		trac		Der.	trac	Fo truce	0 20%	20 350	Re Of	10 11400	DET	Ec 40%	Fc 905	No 30%	1 Car	ac 70%	69	0	90	6	0	Ec 70%	23	8	69	54	[Traj	FC 153			Fc 30%	Fc S	a sed
	1	1 0		1.13				50.5		No.		1.20	- 14		e (PT 4	53.6																						33.4				
	222	197				223				222				216		n gergin bregin om m		202		and the second	1 00	3			-	3			273	3			Nº.C	3				233			500	228	
	+7053.	-10°3.	-lour.	a +70°2	- TO'E	E-OF-D	ther.	-10°F.	1004	Lavi			2011		in the second	2.02年間	+70.52	- 40° 2.	E-MOST	-105J	E a JL da	10.02.	-14001	+70°E.	+70%	-10°2.	-40.2.	-+7.5.	- = 10° = .	-40°F.	- 40°2.	.E.o2+ 8	E +70.92.	一方の二十一百	-100Z	+70°5.	+7093.	-10.02	-HOPE.	-2002+	#20°F	- HOOF	1.000

ollowing fracture symbol refers to estimated surface area which is crystalline.

*	3	1	1	Fc 45/	3	- 20 -	6	1	3	ł	81	10%	-10 D.	10 61	PO	PC 35.	AC 0	1	1	Fe 30.7	Fc 107	EC 10;	5.		ł	1	1	10 35,2	EC 15%	1			6	CP CD	5		II J	R.	1 1	1	ţ	1	
1	1	1	1	2.1	30.8	10.6	5.0	5	1			61.5	100 m	0.1	16.2	60.3	38.8	t		. 5.02	6.04	62.2	19.6		1	-	1	60.3	50.5	1		30.6	21.3	**	3.5	1			1	1	5		
1	-	ţ	1	+70°2.	-40.23	· 2002+	-10°E.	-	1	1	-		- and	+ TO®E+	-10.01-	+1001	-10°3.	1	1	+70°3.	-40°2.	+70°F.	-10°I.	8	1	1	1	*E-01+	-10°E.	1	-1	+70°E.	-10°2.	+70°2.	-40°F.	1	3	1	1		ł	t a	
1	-	1	-	Vater	Tater	furnace	furnace		1	1	1	water	W3te:	514113CB	furace	Teter	Mater.	1		Water	Water	furnace	Jurnace.		1	-	A diama di di	rater	water	1	and a state of the	water .	water	furmice	furnace		1	1	ł		1	1	
ł	1	1	1	3 brs.				510 680	3	8.	1	3 143.			-	3 1.rs.		3	*	F		3 hrs.			1	1	-	.3 hrs.		1		3 hrs.	3 lure.		3 lire.	1	1	ł	1	same	1	1	
ł	5	1	1	1200°F.	1200%1.	1200°F.	1200°7.		1	1	ł	1.000%	120092.	1200°F.	1200°7-	1200'2.	1200°2.			.E.GITT	1175 %.	1175°E.	1175.5.		ł	1	Annual a state of the state of the state	LITSOF.	1175 2.	1		1200	1.000 F.	1200°7.	1200%F.	1	1	ł	1		1	ł	
¥ C 403	Zc 105	Fc 90%	EC 70%	20 5%	Fc 70%	6	8	Ec 15%	IC HON	ac 80%	Fe FOS		Ec trace	ic trace	To trace				P.10	atrace	Zc trace	Zc 40%	Fc 905	No. 30%	BC 705	30 70%	CD	le trace	Fc trace	0	0	EC 70%	27	පි	3	54	[ing	FC 175	Fc 25%	54	Fc 20%	Fc 56	Fc 15%
	E 1	1 10		1.12	30.7	22.2	15.4	50.0	32.2	28.0	36.2	19 In	to.1	6.1	1.00	2.5	53.6	10.2	52.5			10			-			37.4							12.1		42.0	30.0	33.4	1 .	30.6		• F
	202	112			Car	3				222			100	270				501			11	3			-lo-	1	and the second second		233				N.C.	3				573			600	1	
•10"1.	-10ca	-Foot-	-10°7.	- +70°2.	-10°E.	- 10°F.	E-Most.	+70°F.	-100E+	.E.04)-	-lucer.	+7005	+70.3.	40°2.	-torz.	-#:02+ ··	+7052-	-1063- US	2 -hoez.	E-04	E-JC-E	W 2.	N -14/63.	-10°E.	E #70%2.	-10°P.	-10-2.	Eon/+ -	-10°E.	-10.I.	5-40.7.	- 1Col+ 9	E +70.92.		-4022.	+70.5	+10.3.	-40.07-	-40° F.	•E=01+	+70°E.	-40°.2.	-140°7.

ing of

Contraction of the Alternation

ĥ

ollowing fracture symbol refors to estimated surface area which is crystallie.

	Ro. of 1/15° from . Quancied Red at Yhich Structure Is 905 Martematic	9	R	9	1	λά	9	Q.
Jominy Hardenability Lata	Ro. of 1/16" from Quenched Red at Vision Abrent Bardness Bren Pacins	1	1		32	65	1	1
Jomiz	23 from Guenched Ind Re	t+9.5	H5.5	148.5	140.5	38.5	149.0	0°6h
	1/16" from Quenched End	10	47.5	50.5	148.5	5°24	50.5	50.5
			Union	Uniton	P1 tt sburgh	Pitteburgh	Continental	Continental
7	Sample .	. 51	Ŗ	32	1	` \$	140-1	811-5

End Quench Hardensbillty Tests

San The State

110 Your

ie.



FIGURE 1

Microstructures of 4" Thick Cast Armor Manufactured by Pittsburgh Steel Foundry Corp.



No. 414 - Near Surface Fairly uniform distribution of carbides.



Uniform distribution of carbides.



No. 45 - Near Surface Fairly uniform distribution of fine carbides.



No. 47 - Near Surface Ferrite and carbide segregations.



No. 45 - Center Grain boundary carbides associated with ferrite.



No. 47 - Center Evidence of some grain boundary carbides.

Photomicrographs Taken at X1000 - Etched in Picral

Licrostr of 4ª Thick Gast Kathan Steel Castan ko. L. - Mear Surface Trace of the undary carbias. .0. Evidence of rate b mary carbine. Center .c. 13 - Hear Surface 0.13 Ferrite, heavy grain boundary carbides. Ferrite, __in b__ndary carbides. No. 14 - Center Evidence of some grain boundary carbider No. 14 - Near Surface Uniform distribution of fine carbides.

Photomicrographs Taken at X1000 - Etched in Picral.

PIGURE 3

Microstructure of 4"-6" Thick Cas armor Manufactured by Union Steel Castings



Ferrite and pronounced grain boundary carbides.

Photomicrographs Taken at X1000 - Etched in Picral

FIGURE 4



REPRODUCED AT GOVERNMENT EXPENSE

FIGURE 5